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TEST REPORT

CLI ENT : KVADRAT A/'S TEST NUMBER : 7-585528-CO
LUNDBERGSVEJ 10 | SSUE DATE : 20/06/2012
EBELTOFT 8400 PRI NT DATE : 20/06/2012
DENVARK

SAMPLE DESCRIPTION Cdients Ref: "Cara"
Woven fabric Col our: Red/\Wite
Nom nal Conposition: 92% Whol, 8% Nyl on

AS/ NS 3837: 1998 Met hod of Test for Heat and Snpoke Rel ease Rates
for Materials and Products Using an Oxygen
Consunption Cal ori neter

Resul ts: -
Speci nmen
1 2 3 Mean
Aver age Heat Rel ease
Rat e 39.2 41.5 42.0 40.9 kW n2

Aver age Specific
extinction area 34.5 18.4 18.6 23.8 n2/ kg
(according to Specification Cl.10 of the Building Code of Australia)

Test orientation: Horizontal

Speci men
1 2 3 Mean
I rradi ance 50 50 50 50 kW n2
Exhaust flow rate 24 24 24 24 I/s
Time to sustained flamng 10 11 11 11 s
Test duration 195 204 198 199 S
Heat rel ease rate curve on the 9 attached sheets which formpart of this
report
Peak heat rel ease
after ignition 126. 2 130. 3 137. 2 131. 2 kW n2
Aver age heat at 60s 91.5 89.7 94.9 92.0 kW n2
Rel ease rate at 180s 39.7 43.1 42.9 41.9 kW n2
After ignition at 300s N A N A N A N A kW n2
Total heat rel eased 7.2 8.0 7.8 7.7 M/ 2
Aver age effective heat
of conbusti on 6.8 e TR By M/ kg
194605 1 CONTI NUED NEXT PAGE PAGE 1
© Australian Wool Testing Authority Ltd A This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
Copyright - All Rights Reserved NATA -Chemical Testing of Textiles & Related Products : Accreditation No.
-Mechanical Testing of Textiles & Related Products : Accreditation No. 985
v -Heat & Temperature Measurement : Accreditation No. 1356

This document is issued in accordance with NATA's accreditation requirements. Samples, and their
identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the
sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if
ammended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in

advertising providing the content and format of the advertisement have been approved in advance by the -
Managing Director of AWTA Ltd. M/

!

0204/11/06 APPROVED SIGNATORY

MIGHAFEL A. JACKSON B.Sc.(Hons)
JANAGING DIRECTOR



AWTA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLI ENT : KVADRAT A/'S TEST NUMBER : 7-585528-CO
LUNDBERGSVEJ 10 | SSUE DATE : 20/ 06/2012
EBELTOFT 8400 PRI NT DATE : 20/06/2012
DENVARK

Initial thickness 11.0 11.0 11.0 11.0 mm
Initial mass 68.5 68.9 69.0 68. 8 g

Mass renmi ni ng 59. 8 59.8 59.9 59. 8 g

Mass percent age

pyrol ysed 1237 13.2 13.2 13.0 %
Mass | oss 8.7 9.1 9.1 9.0 g
Average rate of mass

| oss 5.8 5.7 5.8 5.8 g/nR.s

The formul ae given in the Building Code of Austalia have been shown to give
i naccuracies in determ nation of Goup Nunber for certain naterials. Due to
this AWTA Product Testing no long reports G oup Nunmbers. The fornulae for
cal cul ati on of Group Nunber is available fromthe website of the Australian
Bui | di ng Codes Board. Group Nunber cal cul ati on based on the results
described in this report can be undertaken at the clients discretion

Sanpl es were |oose laid onto a substrate of 10mmthi ck pl asterboard
prior to testing

Tests were conducted with a wire grid placed over the sanple during testing.
This was done to contain the sanple within the sanpl e holder and to stop
the sanple fromcurling around the igniter

These test results relate only to the behavi our of the product under the
conditions of the test, they are not intended to be the sole criterion for
the assessnment of performance under real fire conditions

194605 1 ( END OF REPORT ) PAGE 2
© Australian Wool Testing Authority Ltd A This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
Copyright - All Rights Reserved NATA -Chemical Testing of Textiles & Related Products : Accreditation No.

-Mechanical Testing of Textiles & Related Products : Accreditation No. 985
v -Heat & Temperature Measurement : Accreditation No. 1356

This document is issued in accordance with NATA's accreditation requirements. Samples, and their
identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the
sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if
ammended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in

advertising providing the content and format of the advertisement have been approved in advance by the -
Managing Director of AWTA Ltd. M/

!

0204/11/06 APPROVED SIGNATORY

AEL A. JACKSON B.Sc.(Hons)
JANAGING DIRECTOR



		AWTA Product Testing T: +61 3 9371 2400 F: +61 3 9371 2499 E: textiles@awta.com.au
	2012-06-20T16:52:58+1000
	Kensington VIC
	AWTA Product Testing
	Signed to verify originator of document




